

Pain Management

PLEASE NOTE: Change in Fentanyl dosing for patients age 65 and older found in the 2023 Pain Management Protocol

Adults (patients > 14 years of age and < 65 years of age) administer 1 mcg/kg

Max single dose 100 mcg, may repeat one time

Total dose may not exceed 200 mcg

2023 Protocol: Adults > 65 years of age administer 0.5 mcg/kg

Max single dose 50 mcg, may repeat three times

Total dose may not exceed 200 mcg

MCA Selected Opioid Analgesia

(Must select at least one)

Morphine

1. Adults (patients > 14 years of age), administer 0.1 mg/kg IV/IO (maximum single dose 5 mg). May repeat three times. Total dose may not exceed 20 mg.
2. Pediatrics (patients > 18 months of age and ≤ 14 years of age), refer to MI MEDIC cards. When MI MEDIC cards are unavailable administer:
 - a. 0.1 mg/kg IV/IO (maximum single dose 5 mg). May repeat three times. Total dose may not exceed 20 mg.
3. Do NOT administer Morphine to children ≤ 18 months of age.

Fentanyl

1. Adults (patients > 14 years of age and ≤ 65 years of age) administer 1 mcg/kg IV/IO/IN, max single dose 100 mcg, may repeat one time. Total dose may not exceed 200 mcg.
2. Adults > 65 years of age administer 0.5 mcg/kg IV/IO/IN, max single dose 50 mcg, may repeat three times. Total dose may not exceed 200 mcg.
3. Pediatrics (patients ≤ 14 years of age), refer to MI MEDIC cards. When MI MEDIC cards are unavailable administer:
 - a. 0.1 mg/kg IV/IO/IN

If an IV is not available a single dose of opioid may be given IM. DO NOT ADMINISTER ADDITIONAL PAIN MEDICATIONS after IM administration without on-line medical direction.